~ Chaimn Saw

MAC 1-10

F/N 63815, Serial No. 27001 & Up

MAC 2-10

P/N 63810, Serial No. 54001 & Up

ILLUSTRATED PARTS LIST

The following pages contain an illustrated parts
list for the MAC 1-10 and MAC 2-10 saws. Due
to small differences between saws, it is impor-
tant that the Serial Number of your saw be inclu-
ded whenever spare parts are ordered.

Part numbers which have changed since the pre-

vious printing of the illustrated parts list covering

these saws, are indicated by a dash (-) preceding
the new part number. The dash precedes part
numbers changed by a letter suffix as well as
those changed to an entirely new number,

Figure 1.

Figure 2.
Figure 3.
Figure 4.
Figure 5.

Figure 6.

MARCH, 1966

VicCULLOCH CORPORATION

6101 West Century Boulevard, Los Angeles, California 90045

COPYRIGHT 1966
McCULLOCH CORPORATION

Page

Engine Exploded View - General. ... .. 2
Clutch Guard and Starter Assembly. . . 4
Fuel Tank Assembly. ............ 4
Carburetor Assembly ,........... 6
Powerhead Assembly ............ 8
Bar and Chain Assembly ., ......... 10

# 63839

MANUFACTURER'S SUGGESTED LIST PRICE 50 CENTS



MAC 1-10
MAC 2-10

Figure 1. Engine Exploded View - General



FIGURE 1. ENGINE EXLODED VIEW — GENERAL

MAC 1-10
MAC 2-10

Index Part Units

No Number Nomenclature Per Assy
1 101357 Nut - Hex 5/16-24 ....... S nA N R T T 2
2 100440 Washer—5/16Plam e s eTE e S Sy EI eI i T s d 2
3 Clutch Guard and Starter Assy (SeeFlgurez).......... ARt e 1
4 Bar and Chain Assy (See Figure 6) ........ 1
5 102761 Screw - Hexhd 10-24 x7/8in. lg .. .. .0 v v v v v .. o e 2
6 100352 WY R s I Pl e i i A e R R S 2
T 61678 Plug - Nut retainer. . .......... e TN 1
8 101326 Nut = Hex: 10=24: sl st o b v 2
9 103268 Screw - Fil hd 1/4- 20 x 1- 1/ 8ine Tl s oAy =l N s ik 1
10 105043 Lockwasher - 1/4in. . .......... 1
11 100004 Washer -Plain 1/4dn. . v oo v v uan v 1
12 63007 Frame and Grip ASBY i v v sivie o wuie svas & Shave srm ihalvn e 1
13 110350 Nuti=sHex:5 71 B2 d e sl oy ot sl IS N g g, 1
14 64751 Washer ~ Bpecial o v vnimn vt dai G ieve et 1 st e B sl 1
yoeny, 15 63930A =— G B S S e T P LS - 1
16 64583 5 Retainer = Clutch spring v vd vin e v v o s et 2
17 63999 . SPring =tCIatel o L S LT e shee s s et s el o 2
18 62198B 2 ST BT T B Sl ORI SRR I R i R Sl e 2
19 63931 2 cRotor Ay~ Clutehe s ity v an e st Bl i Bl 1
20 62328 . 3 Spring - Pawl .. .... b e ) i B O ey ey Y e 2
21 622028 . 5 Rivel =R ] e R e s e S ie et shatle 2
22 62199A . . Pawl = Starter’ . .o e s Sos abceilel s e ainvie RS e 6 2
23 62314 . Washer - Special ....... 2
62572B Klt-Sprocket Drum and Bea,rmgA55y.......... ...... A g 1
24 625628 . Sprocket and Drum Assy (7-tooth spkt) ......... 1
25 110330 s CBearing ~ Sprocket A 1 i L et ene st e sielie bn! diara 1
26 61692 o -Bhim = 8proeket 0w svei i srevivs s viens s e e aiEre ey 2
27 103879 TP STOT B R HE Pabs . e e e e S Sl e 1
28 62117 Cover Assy - Aircleaner . ......uoeo0eewa. B et e S T 1
29 62434 ; UL = Al Cleaner COVELL e »ieisie doate sivis 4 eete aasi smits 1
30 63029 Nameplate: ="MAB- 21008 oot s 2 i 1
63028 Wameplate = MAC L1000 oo v sty oo 1
31 62077 Screen - Air cleaner. .. ... M b e R 1
32 62978 Screw - Special .. ... e o R e Al s s : 3
33 63073 R antHousIE N o, e e i A O e T s iy T 1
34 61721C Cap Assy - Fuel. . ......... I i AR T Pt LR N S Tt o d 1
35 61720 4 Cover - Fuelecap......... A TP DT o B D O (5 . 1
36 63040 AT ey Lo Tt v e by ST S 1
37 62316 3 Guide - Spring....... e S O L R T RO e 1
38 63041 ~ e T s a aileiad slwbeile 1
39 61722C Gasket..... e e e e e e e et e et 1
40 110334 Screw - Oval hd 12-24 x 1- RPEE T IS e e A 1
41 63069 Cover - Fuel tank, . ......... SIS e SR B e e ity T 1
42 62102 Gaskel - Fuelitanlc COVERLti: v wnna ot stbrar ciom Tl s 51
43 61724A HoserAssy < Fuel. e v ains aiae o e 1
44 61723 : Filter:=Fuel. v on s v eovi i P T 3 R e i
45 102433 Screw - Hex hd 10-24 x 1-5/8 in. 1g. . . . . L s 2
46 100352 Washer - #10 Plain. . . ... ... A e AR S St e e, e e 2
47 55636 Washer = InSUIRIOT i v o/i it snan siseniass 2
~ 48 62327 Sleeve - Insulator. .. .......... R PR 2
49 62300C Carburetor Asay: (See:FIPUre:d) « wir sitevs sromne vrave o st wims o 1
50 620808 Gasket - Carburetor. .. .......... tia wiariuc wrwie e e et wieite aia ey 1
51 62066 Rod - Primer & & cvn wias e AR MRR R oG SR D 1
52 102760 Screw-HexhleMxlln1g..---...................... 1
53 100352 ‘Washer - #10 Plain. v« s oo e v o v v U e ey T 1
54 55636 Washer - Insulator. . ........... et TONTR see See e i e 57 1
55 63068 Fuel Tank Assy (See Figure 3) .. .............. 1
56 62995 Gasket —Fuel tank o weis vaiee ahie sissy ooy s a6 e le ey 2
57 63396 Insulator i Fuel tankoa el ol T, DA el e A AR A M o e 1
58 110353 Screw - Oval hd 10-24 x3/8in.1g. . .. .. ....... S e APk 1
59 102289 Screw = Hex N 10224 %8/ 0010 v ve tince sraie & 5 ivis vhive i 1
60 100352 Washer - #10 Plain. . .. .. .. o Rl A AT e 1

This list is continued on page 5



Figure 2. Clutch Guard and Starter Assembly

MAC 1-10
MAC 2-10

3. Fuel Tank Assembly

Figure



MAC 1-10

MAC 2-10
FIGURE 1. ENGINE EXLODED VIEW — GENERAL (CONTINUED)

Index Part Units
No. Number Nomenclature Per Assy
61 63070 Brace - Handle o viivi vvis vivin v A T e S e e 1
62 - 104534 Screw - Skt 10-24 x 1-3/8in. 1g. .+ v v v v v v v vt nn s e R A b 1
63 - 104895 Serew = Skti10-24 xI5/Binuilgstn, i shin wih v aes e i TSI 1
64 110264 Washer:— Plain #1000 i vhin s o aosii sonve o viilie sieis 5 ebeti wieaaie 2
65 62337 Gasket - Sparkarrester . . . e v s vt s s v o v oo s ns FLRA I i W R 1
66 110341 Screw - Hexhd 10-24 x 1/2in. 1g. o v v v v v v v v v v n s 1

623668 Spark ArLester ASBY il idie ity eieiv o) vinicn siiaie (80 €ousaliabaii (v srass adaieiel s 1
67 - 101284 . Screw=PFil hd 10-24 % 1=1/81in, Ig. v ioveis siais doalbs sunm e 2
68 110264 . Washer - Special ..... TS RN e PRl IR R e e e e 4
69 62380 : COVEr ASSY = SParK ATTESLEY v v sunie sieis 4 asis ateisia wieis s sieae 1
70 62379A ‘ Batflei=—Bpark arresteriii s ives i silding srast stenebtoialn lacaiivs 1
71 63364 . Body and Duct Assy - Spark arrester ... ....eo oo ve v 1
T2 62085A Taad O = S O s | sl tlia et aas irkalint suervtia soliairyiatt 2
73 63074 Shroud = CyHNder i v fnas yiaisce st [sUeias ) soeih, svie s ebeie v WEelel 1
T4 Powerhead Assy (See Figure5) ....... 1

FIGURE 2. CLUTCH GUARD AND STARTER ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy

- 63075B ClutchiGUATd /ABBY i i vivis voer iiaid anenaiie sine aisosin silania sowialle S o o 1
1 102144 . Screw = Bar adjustiniZ, o v ivoera aisie aiein sissieis siwse avavaie ® 1
2 102067 ‘ Mut:=Hex#10 lock s fanniaiin s 1
3 110387 i Washer - Wave . .ovvvnvnn 1
4 61705 . Nut - Bar adjusting. . ... 1
5 101174 . washer = wl0ln v s aae sy v 1
6 62371 . Retainer - Shield . . . ...... ... 13
T - 63985 2 Shield -Dust. .. ...... 1
8 63986 G Washer - Thrust . ........... 1
9 - 62179A . IR P lrs b oy ha oy s L e e E AL i e A S 1
10 101136 5 Rivet - Starter rope . ..... 1
11 62191 . Insert - Starter rope. . + v v v e s s s 00 s oo 1
12 - 62190A : Handle - Starter. . .............. 1
13 59952A . Rope — SEATEET oy visin iiens wiinise sisis nwis 5 “heiial srase aliesere Taliet el wiie 1
14 36059 A Spring <:Starter rewind. . oo cv eivib biaie v aiein biejs s 1
15 63987 5 Shield - Starter spring .......c v 1
16 61635A . Bushing - Nyliner. . ... S T T £ b, e O T e R T Sialatel sier il
17 - 63071B - Guards—e e i e s e o vielnase R e S : 1

FIGURE 3. FUEL TANK ASSEMBLY

Index Part Units

No. Number Nomenclature Per Assy

- 63826 Tank Assy - Fuel. . .. ... vr it st enananasas o siaia anehy 1

1 62076 : Grip - Handle ........ T e e A el s SR A . Sxa el ie 1

2 105673 ; Roll Pin - 3/32 x9/16in. .. .+ ... ... S IR G Gt S 2

3 63045 . Button - Primer. . . v v o v v v v v v v e o 1

-4 63052 . Buftonand Rod Assy -Oiler. .. .............. D LT T 1

~i5 629708 : Rod - Throttle. . . . ..... e e e e e s S ok 1

6 61696 5 Seal - Throttlerod. .. .« -« .. .. .. B PR TR MY P e 1

7 110378 = CReleiRE R w15 18R i e e s e YA e Y ; 1

8 59598 5 Spring - Throttle return ...... e o TR T 1

9 62949 e Trigger - Throttle . .. .. L T e Iy 4 St pu e SN 1

This list is continued on page 7 : 5



MAC 1-10
MAC 2-10

Figure 4, Carburetor Assembly

(.._./




MAC 1-10
MAC 2-10

FIGURE 3. FUEL TANK ASSEMBLY (CONTINUED)
Index Part Units
No. Number Nomenclature Per Assy
10 103672 . Screw - Fil hd 8-32 x 1/2 in. 1g. (SEMS). . . ....... e asaya 1
11 62973A ke WirevAssyss: Stoprawitchilia onE SRR L r e e e 1
12 62451 % Contact - Ignition switch . .. ....... whiataiate Sl Tetana i Negy 1
13 62950A ) Base —Ignitioniswitehi b, i v e s v A S iy Qs W o 1
14 62951 . Button - Ignition switch. ., ............ 1
15 7 Tank = Fuel . cqivn oo S (Order Fuel TankAssy#63826) 1
FIGURE 4. CARBURETOR ASSEMBLY
Index Part Units
No. Number Nomenclature Per Assy
62300D Carburetor Assy ........ 1
1 62308A . Plunger - Primer: .5 vy os S D
2 11086 3 Sprine eaRlunpap il G8 Ll o R 1
3 63037 : Seat - Primer valve . ....... Sieiset e/enali ) vreia e e 1
4 63038 " Valve - Primerneedle .. ........ TR U A A B Pt B el 1
5 63039 A Spring - Needlevalve . .. ......... A e et e sl s 1
6 101056 . NOMRING ol ity s s s e g aiatae s 1
7 110351 : MO RANg s L I e ea 3 S I S L T e 1
8 62971 - Screw - Lcnglockmgadjustment................ 2
g9 104443 i Roll Pin - .062 x3/8in.......... ohois e 1
10 62939A . Spring - Idle governor. . ............ 1
11 101207 =% Berew' = Rd hdf8=82 x 1/d inj lgiil 00 pee e e 1
12 62938 s Clip - Throttle shaft............ 1
13 62343A . Liever = Throttle: ;o veai i i) ol eihiiewinie T S 1
14 104814 ; Screw - Panhd440x1/41nlg.(SEMS)................. 1
15 62290A i TlalecaThrattle o N s oo, SIS e ke 1
16 62976A - Needle-Meterln&,......,.................. 1
17 62291A i Shait Assy - Lhrobtled SR en s aeaur N L S e 1:
18 62975 . Swivel - Needle . . ....... 5 i ]
19 110397 i Screw-Panhd832>L7/161n1g (SEMS)......... W 5
20 63042 % Plate - Carburetor base ........... 1
63041 5 Valve - Primer .......... 1
22 63013 < Diaphragm Assy - Pump . . ..o o v e v nnnn. .. 1
23 104728 . Screw = 6-32x 1/4in. 1g. oo oo vt 1
24 110337 3 Pinsstinletilaver Bt sl SRt ipl s i ) i
25 62310 - Lever ~Inlet. ........... i o i e A 1
26 62923A < opring = Tnletlever. . v vvc it vt sonis wion wams 1
27 63038 . Valve =Inlet needle . o vin o vm s cine oioe ola 1
28 55690B . Seal. = -Capillary. . ;e euii san s A 1
29 630198 i Body Assy - Carburetor .........v0ueeuu.. 1
30 62433A . Stud — Carburetor: .. . o sivnis s s s s, ST 1
31 62295D 5 ) Orifjces=rAlrafsaelior Cel il T N 1
32 63813 . : Oriice =dyel birinaia S g 1
33 62288A : - Bushing - Throttleshaft........... Ty e 1
34 62368 . Bushing - Throttle shaft . .« v o oo vvne oy 1
35 62435 SRt st 1

Seal - Air cleaner stud . .. ....



MAC 1-10
MAC 2-10

Figure 5. Powerhead Assembly

©



FIGURE 5. POWERHEAD ASSEMBLY

MAC 1-10
MAC 2-10

Index

Part

Number Nomenclature

Units
Per Assy

W00 =T U L3 B =

101391 Nut - Hex 3/8-24..........
61737 Flywheel Assy. . oo v v v ew v
103879 Key - Flywheel ...........

101965 Screw - Fil hd 10-24 x 7/8 in. lg, (SEMS). . .

100002 Washer - #10 Plain. . . ......
51253 Retainer—iCoilt, .. il
62741 Lamination Assy ..........
62819 Wire Assy - Ground . . ......
62818 Wire Assy - Primary .......
62927A Coil and i
62929A . Wire
62932 5 :
62926 . .

onnector.. «v.eou..

63097 Spark plug (Packaged).......
110349 Screw - Rd hd 8-32 x 3/4 in. 1g.
62362 Cover - Breaker box. .. .....
100298 Nut = Hex[B-32.F v o i
62365 Spacer - Breaker screw .....

110346 Screw - Hex hd 6-32 x 3/4 in. 1g.

100934 Screw - R hd 8-32 x 3/8 in, lg. .
105249 Screw - Rd hd 8-32 x 3/8 in. 1g.
61650 CoNdenser. ... . i.vs e siona i
62363 ° B g e AR Y e s eheianat s
54184 Wiber = Cam . i via v v

62361 Boxi—sBreakop et gl dloiih.

100934 Screw - 8-32 x 1/2 inslgss nn
1009855 Nt Hex B3R, ol et i ot
62319A PurapAssy =04l 4 v v el eiae ws
62262 . Cap -Oilpump ........
62266 g Plunger - Oil pump. .....
101056 . G T e e e s
59934 : Spring - Oil pump. ......
Housing - Oil pump. .....
62230 Gasket =01l pUTp .icve v evie v
62909 Valve - Oilpump + .. o v vn ..
110291 Screw - Pan hd 10-24 x 2-3/4 in
63072 Cover -Oiltank. . .........
62116 Gasket - Oil tank cover......
57129A Cap = 0L A SRR T e )
101148 MO R = o o e
62123B Hose Assy -Oil. . ....c0u.n
51506 . Screen - Oil hose. . ...

§sy - Spark plug. ..

e s 8 n o e LI
R - e e . ..
L T T e S .
I T N
P T e e e ... .
.. . . DT R . .
. R R LRI
. T PR .
L I T I R .. .
P “ s s s s I T R
TR . I
L R R R I T

. s a8 e

Vi rsa s 4 ;
(SEMS}.........
S v e tenalicley sey
wiie aZais winie o¥ starad ety
.....
S A Eimms e enei weE i we

o .(Order Coil &

- .

. L R I

.lg.......

110333 Screw - Oval hd 8-32 x 1/2 in. lg aislaie .o

62274 Gasket - Pulse pump. .. .....
*§2320A Pulse Pump ASS¥. ... 000\
*60260A ‘ Piston Assy - Pulse oﬂer :
*101758 3 UENRING, o il hy T
*62063 - Ring - Piston oiler......
*60937 . Washer - Teflon. . . .....
*60259 4 Spring - Piston oiler.....
*62227 . Sleeve - Oiler adjustment .
*110386 4 Screw - Hex hd 8-32 x 1 in.
*100251 i Nut - Hex 8-32.........
*62407 . Cover - Qutlet valve.....
*103195 : RN o e s
*62885A 3 Spring - Outlet valve. .. ..
*102809 . Ball-3/32in.dia ......
*¥62321A 4 Body Assy - Pulse pump . .

3

J
*Used on MAC 2-10 engines only

This list is continued

..
LR

R RN
et s
e R e e .

e s iy b
o i e
e o R S
...... s e

on page 11

. . . . -
----- ..
. s o= o0. -

CRCr .
s e e .
" e e s
e e e
e e .

.. .
.. o
* 00w
v e 4 8 s s s
s . .

s s os e

LRI

R
.. .

. . s e
DY
.. -

)—ll—lF—lr—-l}—ll—lI—ll—‘I—‘I-‘l—‘I—l!—‘I—'I—lWI—‘!—lHMI—!l—ll—‘l-vll—ll—'l—lHHl—'HHl\Jl—l}—lHI—‘)—'MI—‘I—'}—II—‘HHI—'I—-HH}—'HHI—‘HNMI—I—P—‘



MAC 1-10
MAC 2-10

10

Figure 6. Bar and Chain Assembly

O



/‘\

MAC 1-10
MAC 2-10
FIGURE 5. POWERHEAD ASSEMBLY (CONTINUED)

Index Part Units
No. Number Nomenclature Per Assy
*%63263 Body Assy - Manual oiler . ........... St s hans  WIRATS | SNE S e 1
57 **63262 . Screw—Checkvalve............................... 1
58 **63034 o oepring = BNk VATVE s Db S b 1
59 *%100071 e Bl o Chacloanlyesirnti N Tl aleraitebin G900 S LN Sl o) 1
60 ¥k . Body - Checkvalve.............. (Order Body Assy #63263) 1
61 62065 Bolt-=iBarimoeynting v st e S ine i 2
62 62924A Cylinder:~ Crankeage Asay. S Lo s il et s e R 1
63 62105 ; Screw Assy - Sealing . ......00.... 4
64 62842 ; S YaEhEr = By L Ll o e S e i 4
65 110289 »  SCrew ASSy - 8-32x1-1/8in.18. % v i e s 1
66 110288 ; Screw Assy - 8-32 x3/4in.lg......... 3
67 101495 s = COtber PinT=18 (89 1)/ Hnsiles ol R e R e e s 1
68 61649 B = PBONS o ) T e et sha ey ot ey e s e 1
62824 1 e e e S e e e i e L e T O T 1
69 62814 -+ SRIng Set = Piaton i Ga s s st s L R e e 1
70 103512 5 Bearing = Needlai. o i ol a e sven Sraete sssvs Son = = ST 2
71 - Piston ..................... (Order Piston Assy #62824) 1
T2 62830 Connecting ROd ASBY. » voiv s sriis o viaie s siss 1
73 61627 + oerew = Socket Bd B=86 X T/2i0. 10 0 0. coiiv wats v sioss siie s 2
74 63225 - Roller - Needle (Setof20)............... 1
5 61618 OIlSeal 1
76 110276 Retainer—Bearing................................... 1
7 110348 Bearing—BalI...................................... 1
78 110260 OllSeal 1
79 104357 Bearing-Needle.................................... ik
80 61616 Crankshaft 1k

**Used on MAC 1-10 engines only

FIGURE 6. BAR AND CHAIN ASSEMBLIES, ~

Index Part
No. Number Nomenclature

1 62685 Series 10 Bonded Bar 24 in. (Includes Set of Bar Protector Plates #62672)
62682 Series 10 Bonded Bar 20 in. (Includes Set of Bar Protector Plates #62 672)
62512 Series 10 Bonded Bar 16 in.
62532 Series 10 Bonded Bar 12.in.
63547 Series 10 Solid Bar 28 in. (Includes Set of Bar Protector Plates #62672)
63543 Series 10 Solid Bar 24 in. (Includes Set of Bar Protector Plates #62672)
63542 Series 10 Solid Bar 20 in. (Includes Set of Bar Protector Plates #62672)
63541 Series 10 Solid Bar 16 in.

2 62672 . Bar Protector Plate (Set of 2) (Accessory Item)

3 64078 Chain Assy’- Continuous (28 in. Bar)
64076 Chain Assy - Continuous (24 in, Bar)
62645 Chain Assy - Continuous (20 in. Bar)
62556 »Chain Assy - Continuous (16 in. Bar)
62555 . Chain Assy - Continuous (12 in. Bar)

4 S-S Rivet

5 ST Bide Tnke

6 i Cutter L.H.

7 i Cutter R.H.

8 . . Center Link
u '.}

Ta

11



MAC 1-10
MAC 2-10

TOOLS AND ACCESSORIES

12

Part
Number Nomenclature
63970 Owner's Manual
62827 Wrench - Screwdriver combination
63341A Kit - Spike, 4-tooth
62825 Piston Assy - 0.020 in. oversize
62813 Ring Set - Piston 0.020 in. oversize
103512 . Bearing - Needle (2)
62826 Piston Assy - 0.030 in. oversize
62812 Ring Set - Piston 0.030 in. oversize
103512 . Bearing - Needle (2)

The policy of McCulloch Corporation is one of continual improve-
ment in design, manufacturing and engineering advancement wherev-
er possible to assure still finer two-cycle power tools.” Hence,
specifications, equipment, colors, design and manufacturer's suggest-

. ed list prices are subject to change without notice and McCulloch

Corporation reserves the right to make such changes without prior
notification or obligation to backfit or supply backfit components
for units previously shipped from the factory.




